
8142

Parts Catalog



INTRODUCTION

This publication is provided solely as a guide for individuals
 who have received METTLER TOLEDO Technical Training in

 servicing the METTLER TOLEDO product.

Information regarding METTLER TOLEDO Technical Training
 may be obtained by writing to:

METTLER TOLEDO
Training Center
P.O. Box 1705

Columbus, Ohio 43216
(614) 438-4400

METTLER TOLEDO RESERVES THE RIGHT TO MAKE
 REFINEMENTS OR CHANGES WITHOUT NOTICE.



PRECAUTIONS

• READ this manual before operating or
servicing this equipment.

• ALWAYS REMOVE POWER and wait at least
30 seconds BEFORE connecting or
disconnecting any internal harnesses. Failure to
observe these precautions may result in
damage to, or destruction of the equipment.

• ALWAYS take proper precautions when
handling static sensitive devices.

• DO NOT connect or disconnect a load cell
scale base to the equipment with power
connected or damage will result.

• SAVE this manual for future reference.

• DO NOT allow untrained personnel to operate,
clean, inspect, maintain, service, or tamper with
this equipment.

• ALWAYS DISCONNECT this equipment from
the power source before servicing.

• CALL METTLER TOLEDO for parts,
information, and service.

 

      W A RNING
DISCONNECT ALL POWER

TO THIS UNIT BEFORE
REMOVING THE FUSE

OR SERVICING.

      W A RNING
ONLY PERMIT QUALIFIED PERSONNEL TO

SERVICE THIS EQUIPMENT. EXERCISE CARE

WHEN MAKING CHECKS, TESTS, AND

ADJUSTMENTS THAT MUST BE MADE

WITH POWER ON.

CAUTION
OBSERVE PRECAUTIONS

FOR HANDLING
ELECTROSTATIC

SENSITIVE DEVICES



CONTENTS

11. PARTS CATALOG .................................................................................... 114
11.1  DESK UNIT FORM COVER AND KEYBAORD ........................................................................114
11.2  DESK UNIT REAR COVER.................................................................................................115
11.3  DESK UNIT INSIDE FRONT COVER ....................................................................................116
11.4  DESK UNIT PCB’S & MISCELLANEOUS HARDWARE .............................................................117
11.5  DESK UNIT POWER SUPPLY............................................................................................118
11.6  WALL UNIT ENCLOSURE DOOR & KEYBOARD ....................................................................119
11.7  WALL UNIT INSIDE ENCLOSURE DOOR..............................................................................120
11.8  WALL UNIT SINGLE DISPLAY PCB’S & MISCELLANEOUS HARDWARE .....................................121
11.9  WALL UNIT DUAL & DUAL ADVANCED PCB’S & MISC. HARDWARE........................................122
11.10  WALL UNIT POWER SUPPLY..........................................................................................123
11.11  RACK UNIT COVER & FRONT PANEL ...............................................................................124
11.12  RACK UNIT CHASSIS & TOP COVER ................................................................................125
11.13  RACK UNIT SINGLE DISPLAY PCB’S & MISC. HARDWARE...................................................126
11.14  RACK UNIT DUAL & DUAL ADVANCED PCB’S & MISC. HARDWARE......................................127
11.15  RACK UNIT DUAL & DUAL ADVANCED PCB’S & MISC. HARDWARE......................................128
11.16  RACK UNIT POWER SUPPLY..........................................................................................129

12.  INTERCONNECTING CABLES .................................................................. 130

13.  MATING CONNECTORS .......................................................................... 131

14.  KITS OF PARTS ..................................................................................... 132



114

11. PARTS CATALOG

11.1 DESK UNIT FORM COVER AND KEYBAORD

REF. PART NUMBER DESCRIPTION QTY.
1
2
3
4
5
6
7
8

A117485 00A
125821 00A
125822 00A
125823 00A
119914 00A

B117491 00A
B117492 00A
B119925 00A

Front Cover
Keyboard Assembly (SD)
Keyboard Assembly (DD)
Keyboard Assembly (DDA)
Data Label
Display Lens (SD)
Display Lens (DD)
Display Lens (DDA)

1
AR
AR
AR
1

AR
AR
AR



115

11.2 DESK UNIT REAR COVER

REF. PART NUMBER DESCRIPTION QTY.
1

2
3
4
5
6
7
8
9
10
11
12
13

B121648 00A
133125 00A
125851 00A

B117486 00A
A121651 00A
A121659 00A
A124136 00A

125365 00A
R02547 00A
R03305 00A
R03621 00A
112388 00C
109445 00A
R03557 00A

Load Cell Harness
with key (Rams 0XX8, 9, 2XX8, 9)
Load Cell Harness (RFI Filtered)
Rear Cover
Harness, Printer
Setpoint Harness (DDA)
Sealing Screw
Standoff
Lockwasher #4
Nut 4-40
Screw #6-32 x 3/4
Cover Plate (NS)
Power Cord
Screw 8-32 x 2-1/2”

1
AR
1
1
1
2
8
8
8
3
2
1
2

DDA - Dual Display Advanced
   AR - As Required
   NS - Not Shown



116

11.3 DESK UNIT INSIDE FRONT COVER

REF. PART NUMBER DESCRIPTION QTY.
1
2
3
4
5
6
7
8
9
10

116033 00A
*125870 00A

*A125869 00A
*B121661 00A

R01771 050
R02236 00A
125809 00A
123466 00A
R03689 00A

A118792 00A

Static Caution Label
Conductive window
Conductive Seal
Clear Protective Lens
Lock Washer #6
Screw, #6-32 x 3/8”
Display Window Clamp
Jumper Description Decal
Screw #6-32 x 1/4”
Warning Decal

1
1
1
1
4
4
1
1
4
1

* The Conductive Seal MUST be replaced when replacing either the Display Lens or the
Conductive Lens.



117

11.4 DESK UNIT PCB’S & MISCELLANEOUS HARDWARE

REF. PART NUMBER DESCRIPTION QTY.

1
2
3
4
5

5A
5B
5C
5D
5E
6

6A
6B
6C
6D
6E
7
8

8A
8B
8C
8D
8E
9
10
11
12
13

015383 050
A123501 00A
A123463 00A

R01183 050
*117022 00A
*126464 00A
*128894 00A
*125378 00A
*126488 00A
*132000 00A
*125847 00A
*126466 00A
*125381 00A
*128897 00A
*126490 00A
*132001 00A
*125845 00A
*125845 00A
*126467 00A
*128900 00A
*125380 00A
*126491 00A
*132002 00A
*125854 00A
125383 00A
108397 00A
121654 00A

A121659 00A

Washer
Standoff 1.25”
PCB Insulator
Screw 8-32 x 1/4”
Main PCB (SD)
Main PCB (SD)
Main PCB (SD), Ram XXX7
Main PCB (SD)**
Main PCB (SD)**
Main PCB (SD), Ram XXX7**
Main PCB (DD)
Main PCB (DD)
Main PCB (DD)
Main PCB (DD), Ram XXX8
Main PCB (DD)**
Main PCB (DD), Ram XXX8*
Main PCB (DD)
Main PCB (DDA)
Main PCB (DDA)
Main PCB (DDA),Ram XXX9
Main PCB (DDA)**
Main PCB (DDA)**
Main PCB (DDA),Ram XXX9**
Dual-Advanced PCB (DDA)
Set-up Ext. Harness (DD & DDA)
Foot
Data Harness (DD & DDA)
Setpoint - Remote Gross - Tare Harness (DDA)

6
6
1
6

AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
4
1
1

*PCB may have revision level.
** These PCB’s are for HAP (Hazardous Area Protection) areas only.

SS - Single Display
DD -  Dual Display
DDA - Dual Display Advanced
AR - As Required



118

11.5 DESK UNIT POWER SUPPLY

REF. PART NUMBER DESCRIPTION QTY.
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21

R03688 00A
A121650 00A
R03625 00A
093943 00A
R03621 00A
R03298 00A
124105 00A
095920 00A
112145 00A
119113 00A
121646 00A
121647 00A
121643 00A
R03283 00A
124835 00A
R00861 050
R03710 050
R01771 050
R00813 00A
098271 00A
124764 00A

Set Screw (NS)
Zero Switch Harness
Screw 4-40 x 1/4”
Bridge Rectifier 25A*
Screw 6-32 x 3/4”
Nut 8-32
Line Filter Assembly
Fuse .25 Amp S.B., Rams 0X1X, 0X2X
Fuse .5 Amp S.B., Rams 0X0X
Chassis Ground Decal
Trfrm. & Harness Assembly (SD)
Trfrm. & Harness Assembly (DD & DDA)
Capacitor 30,000 µfd.
Nut 6-32
Capacitor Clamp
Screw, #8-32 x 3/4” PH FH
Screw, #6-32 x 3/8” PH RD HD
Washer, #6 I.T. Lock
Nut, #6-32 Hex
Band Clamp, 7.7”
Cable Clamp, 1/4”

6
1
2
1
1
4
1

AR
AR
1

AR
AR
1
1
1
2
2
2
2
1
1



119

11.6 WALL UNIT ENCLOSURE DOOR & KEYBOARD

REF. PART NUMBER DESCRIPTION QTY.
1
2
3
4
5
6
7
8
9
10
11
12

B121666 00A
*B121661 00A

125824 00A
125825 00A
125826 00A

A121664 00A
E121670 00A
R03562 00A

A121656 00A
125861 00A

*125871 00A
*125873 00A

Decorative Bezel
Clear Display Lens
Keyboard Assembly (SD)
Keyboard Assembly (DD)
Keyboard Assembly (DDA)
Keyboard Gasket
Enclosure
Screw 1/4-20 x 3/8”
Load Cell Harness
Load Cell Harness (RFI Filtered)
Conductive Window
Conductive Seal

1
1

AR
AR
AR
1
1
3
1

AR
1
1

SD - Single Display
DD - Dual Display
DDA - Dual Display Advanced
AR - As Required

* The Conductive Seal MUST be replaced when replacing either the Display Lens or the
Conductive Lens.



120

11.7 WALL UNIT INSIDE ENCLOSURE DOOR

REF. PART NUMBER DESCRIPTION QTY.
1
2
3
4
5
6
7
8

R03298 00A
A121662 00A

122539 00A
123466 00A
112855 00A
123473 00A
116033 00A

A118792 00A

Nut 8-12
Display Gasket
Display Bracket
Jumper Description Decal
Cable Clamp
Keyboard Extension Harness
Static Caution Label
Warning Decal

14
1
1
1
2
1
1
1



121

11.8 WALL UNIT SINGLE DISPLAY PCB’S & MISCELLANEOUS HARDWARE

REF. PART NUMBER DESCRIPTION QTY.

1
2

2A
2B
2C
2D
2E
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22

122566 00A
*117022 00A
*126464 00A
*128894 00A
*125378 00A
*126488 00A
*132000 00A
122567 00A
R02517 00A
122568 00A

B121667 00A
R02502 00A
R01183 050

A121656 00A
125861 00A
124086 00A

A124089 00A
124089 00AH
R03298 00A
123484 00A

C121652 00A
107164 00A
117417 00A
116240 00A
104699 00A
122569 00A
124266 00A

Standoff - .0438”
Main PCB (SD)
Main PCB (SD)
Main PCB (SD), Ram XXX7
Main PCB (SD)**
Main PCB (SD)**
Main PCB (SD), Ram XXX7**
Standoff - 1.125”
Spacer
Standoff - 2.75”
Display Lens (SD)
Screw 8-32 x 1/4”
Screw 8-32 x 1/4”
Load Cell Harness
Load Cell Harness (RFI Filtered)
Curved Disc
Disc Assembly
Grommet
Nut 8-32
Connector Cap
Serial I/O Harness, Printer
Power Cord **
Connector
Sealing Lock Nut (NS)
Grommet
Standoff (NS)
Ground Strap (NS)

2
1
1
1
1
1
1
6
6
6
1
2
4
1

AR
2
2
2
4
1
1
1
1
1
1
2
1

SD - Single Display *PCB may have revision level.
AR - As Required **These PCB’s are for HAP (Hazardous Area Protection) areas
NS - Not Shown

***This assembly does not include the 3pin White Connector (PN 124688 00A) that terminates the Power Cord to the 8142
Line Filter.  Order this connector separately if needed.



122

11.9 WALL UNIT DUAL & DUAL ADVANCED PCB’S & MISC. HARDWARE

REF. PART NUMBER DESCRIPTION QTY.
1
1
1
1
1
1
2

2A
2B
2C
2D
2E
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24

*125847 00A
*126466 00A
*128897 00A
*125381 00A
*126490 00A
*132001 00A
*125856 00A
*126467 00A
*128900 00A
*125380 00A
*126491 00A
*132002 00A
122566 00A

*125845 00A
*125854 00A
122567 00A
122568 00A

B121665 00A
B123468 00A
R02502 00A
R01183 050

A121656 00A
125861 00A#
B121657 00A

123484 00A
C121652 00A
C121653 00A

107164 00A
117417 00A
116240 00A
104699 00A
121654 00A
122569 00A
R03562 00A

Main PCB (
Main PCB (
Main PCB (
Main PCB (
Main PCB (
Main PCB (
Main PCB (
Main PCB (
Main PCB (
Main PCB (
Main PCB (
Main PCB (
Standoff 0.438”
Dual PCB (DD)
Dual-Advanced PCB (DDA)
Standoff 1.125”
Standoff 2.75”
Display Lens (DD)
Display Lens (DDA)
Screw, #8-32 x 1/4”
Screw, #8-32 x 1/4”
Load Cell Harness
Load Cell Harness (RFI Filtered)
Setpoint-Gross-Tare Harness (DDA)
Connector Cap
Harness, Printer
Communication Harness (Opt.)
Power Cord
Connector
Sealing Lock Nut (NS)
Grommet (NS)
Data Harness
Standoff (NS)
Screw, 1/4-20” x 3/8”

AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
2

AR
AR
6
6

AR
AR
2
4
1

AR
1
2
1

AR
1
1
1
1
1
2
3

DD - Dual Display *PCB may have revision level
DDA - Dual Display Advanced **These PCB’s are for HAP (Hazardous Area Protection) areas.
AR - As Required *** This assembly does not include the 3Pin White Connector
NS - Not Shown (PN 124688 00A) that terminates the Power Cord to the 8142

Line Filter.  Order this connector separately if needed.
# Rams 1x2x



123

11.10 WALL UNIT POWER SUPPLY

REF. PART NUMBER DESCRIPTION QTY.
1
2
3
4
5
6
7
8
9
10
11

122568 00A
A116139 00A
R03283 00A
121643 00A
119113 00A
R03298 00A
122582 00A

C122583 00A
121646 00A
121647 00A
093943 00A

Standoff 2.75”
Capacitor Clamp
Nut, 6-32
Capacitor - 30,000 µf
Chassis Ground Decal
Nut, 8-32
Circuit Breaker 0.5 Amp
Line Filter and Switch Assembly
Transformer & Harness Assembly (SD)
Transformer & Harness Assembly (DD & DDA)
Bridge Rectifier - 25 Amp

6
1
6
1
1
4
1
1

AR
AR
1

SD - Single Display
DD - Dual Display
DDA - Dual Display Advanced
AR - As Required



124

11.11 RACK UNIT COVER & FRONT PANEL

REF. PART NUMBER DESCRIPTION QTY.
1
2
3
4
5
6
7
8
9
10
11
12
13

125837 00A
125827 00A
125828 00A
125829 00A

A108572 00A
R01279 020

A124097 00A
*A121626 00A
*A121628 00A
*A121627 00A
C119918 00B
*128879 00A
*128880 00A

Cover
Keyboard Assembly (SD)
Keyboard Assembly (DD)
Keyboard Assembly (DDA)
Front Panel Screw
Retaining Ring
Display Gasket
Display Lens (SD)
Display Lens (DD)
Display Lens (DDA)
Front Panel
Conductive Lens
Conductive Seal

1
AR
AR
AR
2
2
1

AR
AR
AR
1
1
1

SD - Single Display
DD - Dual Display
DDA - Dual Display Advanced
AR - As Required

*The Conductive Seal MUST be replaced when replacing either the Display Lens or the Conductive Lens.



125

11.12 RACK UNIT CHASSIS & TOP COVER

REF. PART NUMBER DESCRIPTION QTY.
1
2
3
4
5
6
7
8
9
10
11
12
13
14

R03689 00A
123466 00A
116033 00A

A118792 00A
108578 00A
103867 00A
R01183 050
112388 00A
126861 00A
R03305 00A
R02547 00A
106403 00A
R02101 050
126273 00A

Screw 6-32 x 1/4”
Jumper Description Label
Static Caution Label
Service Warning Decal
Chassis Cover
Power Cord
Ground Screw 8-32 x 1/4”
Cover Plate
Screw Lock Assembly
Nut 4-40
Lockwasher #4
Cover Plate
Screw 4-40 x 3/8”
Fishpaper (DDA, NS)

3
1
1
1
1
1
1

AR
8
2
2
1
2
1

AR - As Required
DDA - Dual Display Advanced
NS - Not Shown



126

11.13 RACK UNIT SINGLE DISPLAY PCB’S & MISC. HARDWARE

REF. PART NUMBER DESCRIPTION QTY.
1
2
3

3A
3B
3C
3D
3E
4
5
6
7
8
9
10
11
12

13

R03689 00A
*121641 00A
*121630 00A
*126465 00A
*128903 00A
*125379 00A
*126489 00A
*132003 00A
124092 00A
112145 00A
095920 00A

A121650 00A
R02101 050
R02547 00A
121660 00A

A121651 00A
B121648 00A

133125 00A
125851 00A

Screw 6-32 x 1/4”
Display PCB (SD)
Main PCB (SD)
Main PCB (SD)
Main PCB (SD), Ram XXX7
Main PCB (SD)**
Main PCB (SD)**
Main PCB (SD), Ram XXX7**
Transformer Assembly (SD)
Fuse .5A Slo-Blo (Rams 2X0X)
Fuse .25A Slo-Blo (Rams 201X, 202X)
Zero Switch & Harness
Screw 4-40 x 3/8”
Lockwasher #4
Display Harness
Harness, Printer
Load Cell Harness
with key (Rams 0XX8, 9,  2XX8, 9)
Load Cell Harness (RFI Filtered)

8
1
1
1
1
1
1
1
1

AR
AR
1
2
2
1
1
1

AR

*PCB may have revision levels.
**These PCB’s are for HAP (Hazardous Area Protection) areas.

SD - Single Display
AR - As Required



127

11.14 RACK UNIT DUAL & DUAL ADVANCED PCB’S & MISC. HARDWARE

REF. PART NUMBER DESCRIPTION QTY.
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17

121660 00A
121654 00A
R03689 00A
R01183 050

*121642 00A
*125846 00A
*125855 00A

A124093 00A
112145 00A
095920 00A

A121650 00A
R02101 050
R02547 00A

A121659 00A
A121651 00A
B121648 00A

125383 00A

Display Harness
Data Harness
Screw, #6-32 x 1/4”
Screw, #8-32 x 1/4”
Display PCB (DD & DDA)
Dual PCB (DD)
Dual-Advanced PCB (DDA)
Transformer Assembly (DD & DDA)
Fuse .5A Slo-Blo
Fuse .25A Slo-Blo
Zero Switch & Harness
Screw 4-40 x 3/8”
Lockwasher #4
Setpoint Harness
Serial I/O Harness
Load Cell Harness
Setup Extension Harness

1
1
8
6
1
1
1
1

AR
AR
1
2
2
1
1
1
1

*May have a revision level.

DD - Dual Display
DDA - Dual Display Advanced
AR - As Required



128

11.15 RACK UNIT DUAL & DUAL ADVANCED PCB’S & MISC. HARDWARE

REF. PART NUMBER DESCRIPTION QTY.
1
2
3
4
5
6

6A
6B
6C
6D
6E
7

7A
7B
7C
7D
7E
8

A121650 00A
A123501 00A
A121659 00A
A121651 00A

125383 00A
*125383 00A
*126466 00A
*128897 00A
*125381 00A
*126490 00A
*132001 00A
*125856 00A
*126467 00A
*128900 00A
*125380 00A
*126491 00A
*132002 00A
121654 00A

Zero Switch & Harness
Standoff
Setpoint Harness
Serial I/O Harness
Setup Extension Harness
Main PCB (DD)
Main PCB (DD)
Main PCB (DD), Rams XXX8
Main PCB (DD)**
Main PCB (DD)**
Main PCB (DD), Ram XXX8**
Main PCB (DDA)
Main PCB (DDA)
Main PCB (DDA), Ram XXX9
Main PCB (DDA)**
Main PCB (DDA)**
Main PCB (DDA), Ram XXX9**
Data Harness

1
6
1
1
1

AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
1

*PCB may have revision level.
**These PCB’s are for HAP (Hazardous Area Protection) areas.

DD - Dual Display
DDA - Dual Display Advanced
AR - As Required



129

11.16 RACK UNIT POWER SUPPLY

REF. PART NUMBER DESCRIPTION QTY.
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19

093943 00A
R03298 00A
124105 00A
111189 00A

A121650 00A
C123458 00A
A121651 00A
B121648 00A

125851 00A
A123463 00A

117113 00A
121643 00A
124835 00A
124092 00A

A124093 00A
R00813 050
R01771 050
R03710 050
126861 00A

Bridge Rectifier (NS) *25 Amp
Nut 8-32”
Line Filter Assembly
Spacer (NS)
Zero Switch & Harness
Chassis
Harness, Printer
Load Cell Harness
Load Cell Harness (RFI Filtered)
PCB Insulator / Shield
Chassis Ground Decal (NS)
Capacitor 30,000 µf*
Capacitor Clamp
Transf. & Harness Assembly (SD)
Transf. & Harness Assembly (DD & DDA)
Nut, #6-32
Lockwasher, #6
Screw, #6-32 x .375 PH RD HD
Screw Lock Assembly, #4-40

1
10
1
1
1
1
1
1

AR
1
1
1
1

AR
12
2
2
2
2

* -  Included with Assembly 124092 00A  and  A124093 00A

NS - Not Shown
AR - As Required
SD - Single Display
DD - Dual Display
DDA - Dual Display Advanced



130

12. INTERCONNECTING CABLES

PRINTER 8142 LENGTH PART NO. SALES NO.

301 / 307
DESK

& RACK
6 ’

20 ’
A119714 00A
A119715 00A

0900-0191-000
0900-0199-000

WALL 6 ’
20 ’

A122570 00A
A122571 00A

0900-0180-000
0900-0181-000

8805
DESK

& RACK
6 ’

20 ’
A119716 00A
A119717 00A

0900-0200-000
0900-0182-000

WALL 6 ’
20 ’

A122572 00A
A122573 00A

0900-0182-000
0900-0183-000

8804
DESK

& RACK
6 ’

20 ’
A115544 00A
A115545 00A

0900-0136-000
0900-0137-000

8806
8860

WALL 6 ’
20 ’

A122574 00A
A122575 00A

0900-0188-000
0900-0189-000

8810
DESK

& RACK
6 ’

20 ’
B119720 00A
B119723 00A

0900-0195-000
0900-0196-000

8820
8830

WALL 6 ’
20 ’

A122576 00A
A122577 00A

0900-0184-000
0900-0185-000

8855
DESK

& RACK
6 ’

20 ’
B119722 00A
B119723 00A

0900-0197-000
0900-0198-000

WALL 6 ’
20 ’

A122578 00A
A122579 00A

0900-0186-000
0900-0187-000

8840
DESK

& RACK
6 ’

20 ’
B128220 00A 0900-0214-000

WALL 6 ’
20 ’

128221 00A 0900-0215-000



131

13. MATING CONNECTORS

DESK ENCLOSURE

8142
CONNECTOR

MATING
PART NUMBERS DESCRIPTION

Load Cell * 125819 00A Male Plug and Cable Clamp
Serial I/O (All) 107187 00A

107188 00A
107189 00A

Male Plug
Cable Clamp
Contact Pins

*An adapter cable part number B117611 00A  may be used to adapt the older seven pin load cell
connector to the newer nine pin D-type.  The maximum cable gauge that can be soldered to the
nine pin connector (125819 00A) is #20 gauge.  If #16 gauge cable is used, the B117611 00A
adapter cable is required.

WALL ENCLOSURE

8142
CONNECTOR

MATING
PART NUMBERS DESCRIPTION

Load Cell * 125820 00A ** Male Plug
Serial I/O (J/N)
               (J/W)
               (J/Y)

126232 00A **
123480 00A **

Included in Host **
Communication KOP

Connector KOP
Connector KOP

 -  -

BDC / Analog Output 126274 00A **
126242 00A

Connector KOP
Connector end 20 ‘ Cable

** Use Potting KOP 125839 00A

* An adapter cable part number 124130 00A  may be used to adapt the older seven pin load cell
connector to the newer 10 pin type.  The maximum cable gauge that can be soldered to the 10 pin
connector (125820 00A) is #20 gauge.  If #16 gauge cable is used, the 124130 00A  adapter cable is
required.

RACK ENCLOSURE

8142
CONNECTOR

MATING
PART NUMBERS DESCRIPTION

Load Cell * 125819 00A Male Plug and Cable Clamp
Serial I/O (All) 107187 00A

107188 00A
107189 00A

Male Plug
Cable Clamp
Contact Pins

BDC / Analog Output P00719 020 Male Assembly

*An adapter cable part number B117611 00A  may be used to adapt the older seven pin load cell
connector to the newer nine pin D-type.  The maximum cable gauge that can be soldered to the nine pin
connector is #20 gauge.  If #16 gauge cable is used, the B117611 00A  adapter cable is required.



132

14. KITS OF PARTS

DESK ENCLOSURE

DESCRIPTION PART NUMBER
Base Plate KOP
RFI KOP
Remote Gross - Tare KOP
Host Communications KOP

124159 00A
125347 00A
125802 00A
125803 00A

WALL ENCLOSURE

DESCRIPTION PART NUMBER
BDC / Analog Output KOP
RFI KOP
Remote Gross - Tare KOP
Host Communications KOP

123503 00A
125348 00A

A125804 00A
125805 00A

RACK ENCLOSURE

DESCRIPTION PART NUMBER
BDC / Analog Output KOP
RFI KOP
Remote Gross - Tare KOP
Host Communications KOP
Rack Mount KOP
Panel Mount KOP

A123504 00A
125349 00A
125802 00A
125803 00A
095410 00A
106299 00A

MISCELLANEOUS

DESCRIPTION PART NUMBER
Potting KOP
Potting Refill KOP
Universal Cleaning
KOP

125839 00A
125874 00A
125875 00A


